
El-Salaam Canal Water, Sinai, Egypt. Part V. Techno-economic study for
integrated treatment plant

Azza Hafez�, Maaly Khedr, Kamel El-Katib, Hanaa Gadallah

Chemical Engineering and Pilot-Plant Department, National Research Center, Cairo, Egypt
Tel. þ20 (2) 3337-0933; Fax þ20 (2) 3337-0931; email: hafeza@link.net

Received 26 January 2009; accepted 20 August 2009

A B S T R A C T

The water quality of El-Salaam canal, in Sinai, Egypt is chemically and biologically polluted
because it is a mixture of Nile water and Drainage water. Complex treatment plant is proposed
which consists of three types of plants: primary water filtration and chlorination (PWFC) treat-
ment plant of 20,000 m3/day capacity, ultrafiltration (UF) water treatment plant of 2400 m3/day
capacity and brackish water reverse osmosis (BWRO) treatment plant of 2400 m3/day capacity.
The aim of this article is to present design considerations, system components, process description
and material balance calculations of each plant. Based on the presented techno-economic study,
the fixed capital cost of the PWFC, the UF and BWRO are 2,502,000, 2,815,460 and 3,216,000
L.E., respectively, the annual operating costs are 115,500, 443,660 and 1,829,620 L.E., while the cost
of one cubic meter treated water is 0.4, 3.7 and 7.38 L.E. for the PWFC, the UF and BWRO, respec-
tively (1U$ dollar ¼ 5.5 L.E.).

Keywords: Design; Physiochemical treatment; Ultrafiltration; Reverse osmosis; Economic

1. Introduction

The Egyptian Academy of Scientific Research and
Technology (ASRT) funded research project entitled
‘‘Treatment of Nile water in Sinai’’ which implemented
by a team work from national research centre (NRC),
Egypt [1]. The project aims to carry out field survey
on El-Salaam canal waters which is a mixture of Nile
water and drainage water to recognize their quality
and what it bear of possible dangers. Furthermore,
propose measures for control and/or remediation of
these hazards, using traditional and modern techni-
ques for treatment of canal waters. Tailored monitoring
program to study the water quality of El-Salaam
Canal chemically and biologically at seven locations
monthly for 12 months was carried out by the NRC

team [2]. The chemical analysis indicated that the
maximum total dissolved solid (TDS) is 2060 mg/L
which is double the designed value of El-Salaam Canal
(1000:1200 mg/L). In addition the canal water is char-
acterized by high content of unacceptable and harmful
level of heavy metals and dissolved organic matters.
Biologically, the raw water is characterized by the exis-
tence of total coli form and pathogenic bacteria. The
study proved that the Canal water is chemically and
biologically not suitable for irrigation or for drinking
purposes for animal and human and need treatment.
Bench and pilot scale treatment experiments were car-
ried out by the NRC team to treat water to be used for
the different purposes [3,4]. The treatment and separa-
tion methods used were physiochemical treatment and
membrane separations technologies including ultrafil-
tration (UF), nanofiltration (NF) and reverse osmosis
(RO). The main objective of this article is to present the�Corresponding author

Desalination and Water Treatment 8 (2009) 286–293

www.deswater.com

1944-3994/1944-3986 # 2009 Desalination Publications. All rights reserved.



proposed complex treatment plant to produce water of
different quality for different uses in the new commu-
nities (5000 population capacity for each community)
which recommended to be established in Sinai around
El-Salam canal water based on experimental treatment.
Also an economic study for the complex treatment unit
will be included in this article.

2. Process design of complex treatment plant

The complex treatment plant consists of three types
of plants: primary water filtration and chlorination
(PWFC) treatment plant, UF water treatment plant and
brackish water reverse osmosis (BWRO) treatment
plant.

2.1. PWFC treatment plant

The capacity of the PWFC treatment plant is
20,000 m3/day. The productive water resulted from
the PWFC treatment plant is brackish water which is
disinfected by chlorination before uses. Seventy five
percent of the resulted treated water will be used to
irrigate trees except trees of fruits and plants such as
corn and rice which will be cooked before eating. The
25% of water rest is used as influent for the UF and
SWRO treatment plants.

2.1.1. The Design Considerations

The design considerations are:
(a) The plant capacity is of 20,000 m3/day.
(b) The characteristics of inlet water (maximum value)

are presented in Table 1.
(c) The results of bench and pilot scale experiments of

filtration and chlorination which proved that the
filtration will remove 15% of suspended solids
(SS), 11% of CDD and 7% of total organic matters
(TOC) as average values and the chlorination will
remove all types of Escherichia coli and pathogenic
bacteria.

2.1.2. Plant components

The plant components are: inlet, screen, pumping
station, pumps for pumping water, chlorination build-
ing, chlorine dosing pump, sand filters, pumps for
back wash, control board for back wash pumps, electri-
city station, storage tank, measurement and control
system and piping system.

2.1.3. Process description

The suggested operating system consists of: screen-
ing, primary chlorination, primary sand filtration, final
chlorination and pumping station. The raw water will
flow through pipe line equipped with screen to remove
high particle sizes, and then water is chlorinated and
pumped to 8 rapid sand filter basins. The out let water
will pass to pumping station to be pumped to three
directions after finally chlorinated. The first direction
to be used in irrigation and the second direction to
UF plant and the third one to BWRO plant. The sand
filter is usually back wash for 30 min/day. Fig. 1 repre-
sents the equipment flow diagram of pre-treatment
plant.

2.1.4. Material balance

The plant material balance calculations are shown
in Fig. 2 based on 1 h.

2.2. UF water treatment plant

The inlet water flow is the water resulted from
PWFC treatment plant. The capacity of the UF treatment
plant is 2400 m3/day. The productive water resulted
from the UF treatment plant is brackish water which
uses in irrigation of eatable fruits and vegetables, deco-
rated plants and medical plants.

2.2.1. Design considerations

The design considerations are:
(a) The plant capacity is 2400 m3/day.
(b) The characteristics of inlet water are the character-

istics of water resulted from the PWFC treatment
plant as presented in Table 1.

(c) Results of bench and pilot scale experiments, where
2.5 mg/L of nonionic polymer is used as coagulant
in the coagulation, flocculation process. The poly-
mer succeeded to remove SS, chemical oxygen
demand (COD) and TOC by 91%, 63.5% and 81%,
respectively.

2.2.2. Plant components

The plant components are: pumping station, coagu-
lation/flocculation and settling unit, Chlorination
building, chlorine dosing pump, activated-carbon fil-
ters (ACFs), macrofilter, microfilter, UF units, piping
system, measurement and control system and frame
and installation.

A. Hafez et al. / Desalination and Water Treatment 8 (2009) 286–293 287



T
ab

le
1

C
h

em
ic

al
an

al
y

si
s

o
f

w
at

er
sa

m
p

le
s

b
ef

o
re

an
d

af
te

r
tr

ea
tm

en
t

in
P

F
C

,
U

F
,

B
W

R
O

p
la

n
ts

S
.

n
o

.
S

u
b

st
an

ce
/

o
r/

ch
ar

ac
te

ri
st

ic
U

n
it

s
In

le
t

w
at

er
to

P
F

C
tr

ea
tm

en
t

p
la

n
t

O
u

tl
et

w
at

er
fr

o
m

P
F

C
tr

ea
tm

en
t

p
la

n
t

In
fl

u
en

t
w

at
er

to
U

F
tr

ea
tm

en
t

p
la

n
t

E
ff

lu
en

t
w

at
er

fr
o

m
U

F
tr

ea
tm

en
t

p
la

n
t

In
fl

u
en

t
w

at
er

to
B

W
R

O
tr

ea
tm

en
t

p
la

n
t

O
u

tl
et

w
at

er
fr

o
m

B
W

R
O

tr
ea

tm
en

t
p

la
n

t

1
C

o
lo

r
Y

el
lo

w
is

h
Y

el
lo

w
is

h
Y

el
lo

w
is

h
C

o
lo

rl
es

s
Y

el
lo

w
is

h
C

o
lo

rl
es

s
2

T
u

rb
id

it
y

N
T

U
65

45
45

45
45

5
3

p
H

-v
al

u
e

U
n

it
7.

7
7.

9
7.

9
7.

7
7.

9
7.

0
4

C
o

n
d

u
ct

iv
it

y
mm

h
o

s
38

00
17

00
17

00
38

00
17

00
13

2
5

C
O

D
m

g
/

L
31

61
61

18
61

0
6

B
O

D
-5

m
g

/
L

23
41

41
14

41
0

7
S

S
m

g
/

L
19

12
1

12
1

10
12

1
0

9
T

O
C

m
g

/
L

5.
00

5.
67

5.
67

0.
89

5.
67

0
10

T
D

S
at

10
5
� C

m
g

/
L

25
13

12
47

12
47

25
13

12
47

91
.9

11
S

o
d

iu
m

io
n

(N
aþ

)
m

g
/

L
61

2
27

8
27

8
61

2
27

8
33

.7
12

P
o

ta
ss

iu
m

io
n

(K
þ

)
m

g
/

L
16

7
7

16
7

1.
09

5
13

C
al

ci
u

m
io

n
(C

a2
þ

)
m

g
/

L
11

6
64

64
11

6
64

1.
35

3
14

M
ag

n
es

iu
m

io
n

(M
g

2
þ

)
m

g
/

L
92

29
29

92
29

1.
07

3
15

C
h

lo
ri

d
e

(C
l�

)
m

g
/

L
94

3
38

6
38

6
94

3
38

6
40

.7
44

16
B

ic
ar

b
o

n
at

e
(H

C
O

3
�

)
m

g
/

L
32

8
18

1
18

1
32

8
18

1
25

8.
02

4
17

C
ar

b
o

n
at

e
(C

O
3
2
�

)
m

g
/

L
0

12
12

0
12

0.
00

7
18

H
y

d
ro

x
y

l
(O

H
�

)
m

g
/

L
0

0
0

0
0

0
19

S
u

lp
h

at
e

(S
O

4
2
�

)
m

g
/

L
39

4
15

6
15

6
39

4
15

6
4.

28
9

20
S

il
ic

a
(S

iO
2
),

so
lu

b
le

m
g

/
L

7.
86

9.
11

9.
11

7.
86

9.
11

0.
28

21
Ir

o
n

(F
e3
þ

),
so

lu
b

le
m

g
/

L
1.

49
0.

54
0.

54
1.

49
0.

54
0

22
M

an
g

an
es

e
(M

n
4
þ

),
so

l.
m

g
/

L
0.

27
0.

03
0.

03
0.

27
0.

03
0

23
P

h
o

sp
h

at
e

(P
O

4
)

m
g

/
L

2.
01

2.
98

2.
98

2.
01

2.
98

0
24

H
ar

d
n

es
s

(a
s

C
aC

O
3
)

m
g

/
L

39
2

23
2

23
2

39
2

23
2

0
25

T
o

ta
l

h
ar

d
n

es
s

m
g

/
L

73
4

40
1

40
1

73
4

40
1

0

288 A. Hafez et al. / Desalination and Water Treatment 8 (2009) 286–293



2.2.3. Process description

The suggested operating system consists of: floccu-
lation/coagulation, settling, primary chlorination, car-
bon filtration, secondary filtration, microfiltration, UF
and final chlorination. The treated water from the
PWFC treatment plant is pumped through pipe line
to coagulators, where nonionic polymer is added with
dose of 2.5 mg/L. The coagulator is consists of two
parts: one for coagulation and the other where water
flow to be settled. Percentages of SS, COD and TOC
removal are as in Section 2.2.1. Chlorine is injected in
the out let pipe line to disinfect the cleared water. The
chlorinated water passes to ACF to remove the rest of
dissolved organic matter and the free chlorine. The
water is pumped to macro and microfilters to remove
the escaped activated carbon, then to UF units. The fil-
tered water is chlorinated for disinfection before using

water for agricultural irrigation. The ACF operates
under 3 bars, the micro and macrofilters operate at
1.5 bar and the UF units operate at 1.5–5 bar. Fig. 3
represents equipment flow diagram of UF plant.

2.2.4. Material balance

The plant material balance calculations are shown
in Fig. 4 based on 1 h.

2.3. BWRO treatment plant

The capacity of the BWRO treatment plant is
2400 m3/day. The productive water resulted from the
BWRO treatment plant is distilled water of high qual-
ity, completely free from all organic, inorganic and bio-
logical pollutants. It is matching with WHO standard

Pumping station

Treated water

For irrigation

El-salam canal

Screening

Chlorine preparation tank

Chlorine dosing pump

In line
prechlorination

In line
Postchlorination

Chlorine preparation tank

Chlorine dosing pumpWastewater to drain

Rapid sand filtration Treated water
storage tank

Raw water

Fig. 1. Equipment flow diagram of pre-treatment plant.

Raw water
Pumping
station

Screening

SS = 0.176
W.W = 916.124

W = 916.3 W = 916.3 

SS = 0.176
W.W = 916.124 Chlorine

Rapid
sand
filter

W = 915.8198

SS = 0.1507
W.W = 915.6691

Post
chlorination

Unit

W = 832.0905

SS = 0.1194
W.W = 831.9711

W = 83.2563

SS = 0.0137
W.W = 83.2426

SS = 0.0176
W.W = 83.2426

Treated water

Chlorine

Wastewater 
To drain

W = 916.3 

SS = 0.176
W.W = 916.124

Basis = 1 hour, ton

Back wash

Pre-
chlorination

unit

W = 83.2563

Fig. 2. Material balance of the pre-treatment plant.

A. Hafez et al. / Desalination and Water Treatment 8 (2009) 286–293 289



[5,6] for human drinking water and for industrial
applications.

2.3.1. Design considerations

The design considerations are:
(a) The plant capacity is 2400 m3/day.

(b) The characteristics of inlet water are the character-
istics of the filtered and chlorinated water resulted
from the PWFC treatment plant as presented in
Table 2.

(c) Results of bench and pilot scale experiments which
proved total removal of carbonate, 99%, 94% and
100% removal of hardness, iron ions and

Flash mixing Coagulation
(slow mixing)

Carbon
filter

Settling

Ultra filtration 
unit

(Irrigation)

Macro
filters

Treated water

El-Salam canal

Raw water

Polymer
dosing
Pump

Polymer preparation
tank

Sludge 
to drain

In line
chlorination

Brine 

UF

Micro
filters

In line post
chlorination

Back wash
water

Chlorine
dosing 
pump

Chlorine preparation 
tank

Waste water
to drain

Chlorine preparation 
tank

Chlorine
dosing
pump

Fig. 3. Equipment flow diagram of ultrafiltration plant.

S.S = 0.015
Sludge = 0.28

Macro
filter

Micro
filter

Ultra
filter

Flash
mixing

Wa =  612     SO4 = 399
K = 16        SiO2 = 7.86
Ca = 116     Fe = 1.49
Mg = 92        Mn = 0.27
Cl2 = 943    P = 2.01

W = 145

Coagulation

Polymer = 0.0036

Polymer

W= 100.0025

SS = 0.016
Pol = 0.0025
w.w = 99.984

Settling

W = 99.7225

SS = 0.015
w.w = 99.7210

Chlorination

W = 99.7225

SS = 0.015
w.w = 99.7210

Carbon
filter

W = 99.7225

S.S = 0.015
w.w = 99.7210

Post
chlorination

S.S = 0.0010
w.w = 99.7115

W = 99.7125

W = 99.7125

S.S = 0.0010
w.w = 99.7115

S.S = 0.005
w.w = 0.095

Sludge = 0.110

Elsalam canal

Treated water
(Irrigation)

Sludge 

W = 99.7125

S.S = 0.0010
w.w = 99.7115

S.S = 0.0010
w.w = 99.7115

W = 99.7125

Sludge 

SS = 0.028
w.w = 144.972

W = 145

SS = 0.028
Pol = 0.0036

w.w = 144.972

Wa = 612    SO4  = 399
K = 16        SiO2 = 7.86
Ca = 116     Fe = 1.49
Mg = 92      Mn = 0.27
Cl = 943      P = 2.01

Raw water

w.w = 0.265

Fig. 4. Material balance of ultrafiltration plant.

290 A. Hafez et al. / Desalination and Water Treatment 8 (2009) 286–293



manganese ions, respectively. For rest ions, the
divalent ions as calcium, magnesium and sulphate
were removed completely. The monovalent ions
such as sodium removed by 97.99 and potassium
ions removed by 78.56%. The mono and trianionic
such as chloride, bicarbonate and phosphate were
removed by 98%.

2.3.2. Plant components

The plant components are: pumping station, coagu-
lation/flocculation and settling unit, chemical prepara-
tion units, chlorination building, chlorine dosing
pump, iron and manganese unit, sand filter, ACFs,
de-chlorination unit, feeding pump (2–4 bars), macro-
filter, microfilter, backwash unit, high pressure pump,
RO modules, flushing system, final permeate storage

tank, concentrate tank, piping system, measurement
and control system, electricity station and frame and
installation. Fig. 5 represents equipment flow diagram
of RO plant.

2.3.3. Process description

The operating system consists of: flocculation/coa-
gulation, settling, acidification, primary chlorination,
iron and manganese removal, sand filtration, carbon
filtration, de-chlorination, silica antiscaling, macrofil-
tration, microfiltration, RO separation and final chlori-
nation. The process description is as follows: the
treated water from primary treatment plant is pumped
through pipe line to coagulators, where nonionic poly-
mer is added with dose of 2.5 mg/L where the rest of
SS, COD and TOC are removed. Clarified water is

Table 2
The annual operating for the PWCF, UF and SWRO treatment plants

PWCF treatment plant UF treatment plant BWRO treatment plant

Raw materials 50 80 100
Electricity 30 30 50
Maintenance 97.09 121.59 225.12
Analyses 10 10 10
Management 138.7 173.70 321.6
Insurance 46.22 44.37 182.95
Depreciation 90.20 120.000 150.000
Labors 300.000 300.000 300.00
Total annual cost 462.21 443.66 1829.62

Carbon

 Reverse osmosis Macro
filters

Sand

Treated water

filter

InLine
chlorination

Brine 

RO

Micro
filters

unit

Acid
dosing
pump

Acidification

High pressure
pump

tank

Antiscalant

pump

Antiscalant

Antiscalant
addition

Zeolit
dosing
pump

Zeolit
preparation

tank

     pump

dosing 

dosing 

Acid
preparation

tank

preparation 

Dechlorination

Sodiumthiosulfate
preparation

tank

Chlorine
dosing 
pump

Chlorine
preparation

tank

Backwash
water

Wastewater
to drain

Wastewater
to drain

thiosulfate
Sodium

Iron &
 manganese
removal

filter

Flash mixing Coagulation
(slow mixing)

Settling

Sludge 
to drain

Water

Red sea 

Polymer
dosing 
pump

Polymer
preparation

tank

Fig. 5. Equipment flow diagram of reverse osmosis (RO) plant.

A. Hafez et al. / Desalination and Water Treatment 8 (2009) 286–293 291



injected by hydrochloric acid of 5 mg/L and free chlor-
ine for contact time of 45 min to disinfect the cleared
water and kill all viruses and bacteria. The chlorinated
water passes to iron and manganese filter operate
under 3 bars, which filled with natural zeolite to absorb
nearly all ions of iron and manganese. The zeolite is
regenerated by using potassium permanganate. The
outlet water will pass to sand filter and ACF then de-
chlorination is carried out by adding sodium bisul-
phate. The antiscaling is added and water is pumped
to macrofilter to remove fine particles, microfilter to
remove colloidal and microscopic particles and to act
as final polishing. The water then passes to the RO
units where permeate and concentrate are collected.
The RO units operate under 16 bars.

2.3.4. Material balance

The plant material balance calculations are shown
in Fig. 6 based on 1 h. Table 1 represents the character-
istics of water samples before and after treatment in
PWFC, UF and BWRO plants.

3. Economic study

The economic study of the complex treatment plant
which consists of three plants PCF, UF and BWRO is

investigated. The economic study for each plant is con-
sists of the total fixed capital cost, annual operating cost
and cost of one cubic meter resulted from treatment
plant. The fixed capital cost represents the costs of
equipment, equipment erection, piping and insulation,
instrumentation and control, electrical utilities, land
price, engineering and procurement, emergency and
contingency. The annual operating cost includes: raw
materials, electricity, analyses, management, insur-
ance, depreciation, maintenance and labors. The cost
of one cubic meter is consists of total fixed capital cost
and operating cost for 3 months based on the cycle of
production of water and selling it dividing by the capa-
city of each plant. Tables 2 and 3 represent the fixed
capital cost and the operating cost. The operating costs
for 3 months are 115,500, 145,890 and 457,450 L.E. for
PFC, UF and BWRO plants, so the cost of one cubic
treated water resulted from PFC, UF and BWRO plants
are 0.4 L.E (0.07 U$), 3.7 L.E(0.67 U$) and 7.38L.E (1.34
U$), respectively.

5. Conclusion

Complex treatment plant is proposed which
consists of three types of plants: PWFC treatment plant
of 20,000 m3/day capacity, UF water treatment plant of
2400 m3/day capacity and BWRO treatment plant of

SS = 0.022

Sludge = 0.44

Macro

mixing
Flash

W = 145

Coagulation

Polymer = 0.0036

Polymer

Settling Acidificaton

w.w = 0.418

Pre-
Chlorination

filtrationRO

Raw water

Elsalam canal

Permeate

Sludge 

removal
 manganess

Iron & 

filtration
Sand

Activated

filtration
carbon

De-
chlorinationscalant

Anti-Micro
filtration

Concentrate

2       SiO   = 0.86

w.w = 144.972

Mg = 93  
Ca = 116   

SS = 0.000

   P = 0.01

W = 144.5599

   SO   = 3994

Na = 612   
K = 16       

Cl   = 943  2

TDS = 2500

TDS = 8170

       SiO  = 25.7

W = 42.9

   HCO   = 1034.9
2

   SO   = 1303.3
Cl   = 3064.9

4

Mg = 304.2 

K = 50.8      
Na = 1961.4

Ca = 383.0

2

Antiscalant

SS = 0.028
w.w = 144.972

W = 145.0036

HCl = 0.0001 Cl   = 5 mg/L2

Ca = 116   

Na = 612   
K = 16       

Mg = 93  

SS = 0.022

W = 144.5636
w.w = 144.561

TDS = 2513

2
   P = 0.01

       SiO   = 7.86

Cl   = 943  
   SO   = 399

2
4

   Fe = 1.49Mn = 0.27

W = 144.5636

   Fe = 0.00

w.w = 144.561
SS = 0.022

   P = 0.01
       SiO   = 7.86

Mg = 93  
Mn = 0.00

Ca = 116   2

Cl   = 943  
TDS = 2510

Na = 612   
K = 16       

2
   SO   = 3994

Ca = 116          SiO   = 7.86
   P = 0.01

W = 144.5636

Mg = 93  

w.w = 144.561
SS = 0.022

2

Cl   = 943  
TDS = 2510

K = 16       
Na = 612   

4   SO   = 399
2

Fe + Mn 
reaction
products

   P = 0.01Mg = 93  

w.w = 144.5614

W = 144.5636

SS = 0.022

Ca = 116   

TDS = 2510

K = 16       
Na = 612   

       SiO   = 7.86

Cl   = 943  
   SO   = 399

2

2

4

W = 144.5636

   Fe = 1.49
   P = 0.01

       SiO   = 7.86

Cl   = 943  

Mg = 93  

w.w = 144.561
SS = 0.022

Mn = 0.27

TDS = 2513

Ca = 116   

Na = 612   
K = 16       

2
   SO   = 3994

2

TDS = 2510
Na = 612   
K = 16       
Ca = 116   

SS = 0.022

W = 144.5636
w.w = 144.5614

Mg = 93     P = 0.01
       SiO   = 0.86

   SO   = 399
Cl   = 943  

4

2

2

w.w = 144.5599

       SiO   = 0.86
   SO   = 399

W = 144.5614

SS = 0.0015

Ca = 116   

Na = 612   
TDS = 2510

Mg = 93  

K = 16       

   P = 0.01

4

2

Cl   = 943  2

SS = 0.0015
3

   CO  = 5.63

W = 99.863

   CO   = 258.0243

TDS = 91.9

   HCO  = 0.007

       SiO  = 0.28
   SO   = 4.289

Mg = 1.073

Ca = 1.353
K = 1.095
Na = 33.7

4

Cl   = 40.7442

3

2

K = 16       
Na = 612   

Ca = 116   

Mn = 0.27
Mg = 93     P = 0.01

   Fe = 1.49

       SiO   = 7.86
   SO   = 399

2

TDS = 2513
Cl   = 943  

2

4 

Polymer = 0.0036

W = 145.0036

TDS = 2513

Mn = 0.27    Fe = 1.49

SS = 0.028
w.w = 144.972

Polymer = 0.0036

Na = 612   

Ca = 116          SiO  = 7.86
   SO  =399

Cl   = 943  

   P = 0.01Mg = 93  

K = 16       4 

2

2

TDS = 2513

   Fe = 1.49

w.w = 144.972

       SiO   = 7.86
   SO   = 399

Cl   = 943  

   P = 0.01
Mn = 0.27

SS = 0.028

Ca = 116   
Mg = 93  

Na = 612   
K = 16       4

2

2

Fig. 6. Material balance of reverse osmosis plant.

292 A. Hafez et al. / Desalination and Water Treatment 8 (2009) 286–293



2400 m3/day capacity. Techno-economic study proved
that the fixed capital costs of the PWFC, the UF and
BWRO are 2,502,000, 2,815,460 and 3,216,000 L.E.,
respectively. The annual operating costs are 115,500,
443,660 and 1,829,620 L.E. and the cost of one cubic
meter treated water is 0.4, 3.7 and 7.38 L.E. for PWFC,
UF and BWRO, respectively.

Acknowledgment

The research team is deeply grateful to the Egyptian
Academy of Science and Technology for financing this
project and thankful to the NRC in helping for providing
all facilities to implement the treatment investigations.
Finally the research team is thankful to Dr. Samir Elman-
harawy for his effort during all the project phases.

References

[1] Academy of Scientific Research and Technology/National
Research Center, Treatment of Nile Water in Sinai, 2nd Progress
Report, 2005 (in Arabic).

[2] Azza Hafez et. al., El-Salaam Canal project, Sinai II. Chemical
water quality investigations, Desalination, 227 (2008) 274-285.

[3] Azza Hafez, Maaly Khedr, Kamil El-Katib and Hanaa Gadallah,
El-Salaam canal water, Sinai, Egypt. Part III. Bench scale treat-
ment experiments based on physiochemical and ultrafiltration
technologies, submitted for publication.

[4] Azza Hafez, Maaly Khedr, Kamil El-Katib and Hanaa Gadallah,
El-Salaam canal water, Sinai, Egypt. Part IV. Pilot Plant treat-
ment experiments by low pressure nanofiltration (LPNF) and
low pressure brackish reverse osmosis (LPBWRO) technologies,
submitted for publication.

[5] World Health Organization (WHO), Guidelines for drinking
water quality, Health Criteria and Other Supporting Informa-
tion, vol. 3, 1989.

[6] World Health Organization (WHO), Guidelines for the use
of wastewater for agriculture and aquaculture, T.R. No. 778,